XXAXXXXX

XXXXXXXxKXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXX
XXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXX
KXXXXXXXXXXXXKXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXX
XXXXXXXXXXXxXXXXXXXXXXXXXXXXXZKXXXXXXXXXXXX
XXXXKXXXXXKXXXXXXXXXXXXXXKXXXXXXXXXXXXXXX
XXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXX

KA XK XX KX HXKXKAXKKXKX KK KK KX KKK KX KX K

KHHAHEE N K LXK XX KX IAR KK XKL A KKK XKKKXKX
KEXKXX XXX KX KKXKKXXIHKK KA AXXKKKKKX

KX XXX XKAX K KHHXAXKAXKKKKXKKKXKXXK
AAKXXKXXX KKK A X UK KX KKK KKXKXKXK
OO0 0. 010.6.0:406600008088008¢ 0
REXKXXXARXAX KRR KARARKEXEX
KXXXKAKX KKK KKK KR RRKEK LK
/0/0.0:00,0. 5.0, 1566086800003
10:9,0.6.0.0.0.0.0.2008 8054
XXXAXKXHXKXXKAHAA

KOO HAXKKXKKAX
KAHAXKYKXAHAKAA

he14.9.0.9.¢.0.0,0.9.4

XANAXKXXK

HAXAKXX

).9.0.9.4.4

XXX

X

XXXXX

XXXXXXX
AAAXAXKKXX
KXXAXXKKAKX
XXXXKEXNKXXXX
$9.0.8.0.6.0.0.0.0.898¢04

b 9.9.4.0.0.0.08 680960044
KEXXAXXX XXX XEXXKEXKE
KEXXKKLEXKXL AKX AKKKKA
KAXHAXX XXX KK LKL KKKKXK

HAAXX KK KK XXX KA KKK AXKKRAXX

D000 0.0.0.0.80.0.0.6.6609.0.68088480

D100 0 0000000090008 00888.8000
XXXXXXXXKXA XXX KA XX XA XA KKK KA KARRK
KEXXXXKKEXK LXK KKK KR KR AL AL X AKX KEKXK
KXXKXKXKXXKXKXX KKK XK KKK XXX KKK KKK KKK
HXXHXXKXX K AKX KKK XXX XXX KKK KKK KA XKEXKKE
KX XXX XXX AKX KX KX XXX KKK XX XXX KX KX KKK KKX
XXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXX

RERXA XXX RXKE XK XXX KX KA X AKX X KK RK KKK KK KAKXK
XXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXX
XXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXX
XXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXKXXXXXXX
XXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXKXKX



digital

EK-VR29X-IP-001

ILLUSTRATED
PARTS
BREAKDOWN

VR295

COLOR MONITOR

HOW TO USE THE I1PB

GENERAL
This IPB Is compiied following the organization and nomencla-
ture of the engineering drawing structure.

MAJOR ASSEMBLY LOCATOR (When Applicable)

The Major Assembly Locator (flrst llustration) is an index
that provides a description and a figure reference for all illus-
trations used in this manual.

INDENTED PARTS LIST

This manual identifies sach assembly being broken down {fig-
urg reference callout) and all parts of that assembly. Fur-
ther breakdown of an assembly Is shown by an asterisk (*)
precaeding the item callouts in the Description Colurmn. The
number of asiarisks preceding an item is used to denote the
subordination of that item with respect to the Major Assem-
bly A singie asterisk preceding an item description indicates
that the itemn is part of the major assembly being lustrated.
items that are subordinate to single asterisks items. are de-
noted by twe asterisks (**) and immediately follow the re-
lated single asterisk item This system of part identification
provides a means for the user to identify the next higher as-
sembly item and make alternate selections for parts when
the reguired replacemeant part of assembly Is net immedi-
ately available

COLUMN CALLOUT DESCRIPTION
Figure and ltem - Indicates the figure number and item
number of each part

Description - Lists the name of the part and pertinent
specifications (when required). Asterisks preceding the de-
gcription denote the subordination of the part to the next
higher assembly

DEC Part No. - Lists the Digital part ordering number. A
bilank in this column indicates a Digital part number was not
assigned at the time of publication

ECO Cut-in - The notation at the top of this column indl-
cates the ECO leve! of the systern (option). at which the
{PB was initially prepared. Subseqguent ECO feve! designa-
tions that modify existing parts or add new parts to the de-
vice  are inserted in the ECO Cut-In column next to the part
that Is added or maodified.

Used On Code - Letters in this column correspond to the
variation cedes assigned in Figure 1. Parts with an Alpha
notation{s) are used only in those option variations. A blank
indicates that the part is used on all option variations.

Ref Fig No. - A cross reference between lllustrations Feor
sach Major Assembly. the number in this column denotes
the figure of the next higher assembly. For all sub-
asemblies. the number in this column denotes the figure
showing additional detalled breakdown.

PART NUMBER/PART DESCRIPTION SORT SECTION
Parts are sorted both numerically and aiphabetically by de-
scription. referenced ‘o a location within the IPB. by figure
number and item nurter

REVISION HISTORY OTHER IPB
MANUALS
PRINTING ECO LEVEL DATE REFERENCED

st Printing |VR285 00000-00000
70-25463  00000-00000
70-25469  00000-00000
70-25474  00000-00000
70-24021  00000-00000
70-25468  00000-00000
70-25467  00000-00000

19-DEC-88 N/A

Copyright - 1988 by Digital Equipment Corporation. All
Rights reserved.

Jigital Equipment Corporation reserves the right. without no-
tice to make substituticns and modifications in the specifica-
tions of products documented In this manual and further re-
serves the right to withdraw any of theze products from the
market without notice

Digitat Equipment Corporation is not responsible for errors
which may appear in the technicat description {including us-
trations and photographs) of the products covered by this
manual.

None of the descriptions contained in this manual imply the
granting of any license whatsoever to make. use or sell equip-
ment constructed in accordance therewith. Printedin U.S A






IPB-VR299

XVR295-IP-01A

Figure 1. VR295 Color Monitor Unit Assembly (Sheet 2 of 2)

" 1- 2020020 !

PARTS LIST



FIG.&
ITEM

NO.

2N AN L WN

DESCRIPTION

VR2958 COLOR MONITOR UNIT ASSEMBLY

Cc1o A - Used on Model VR285-DA
{Domaestic/USA) (120V)

Code B - Used on Model VR295-D2
(Northern Hemisphere) (240V)
Code C - Used on Model VR295-D4
(Southern Hemisphere) (240V)

*"CHASSIS ASSEMBLY (Domestic/USA) (120V)
"CHASSIS ASSEMBLY (Norharn Hemis.) (240V)
*CHASSIS ASSEMBLY (Southern Hemis.) (240V)
*Enclosure Asgsembly. Rear

*Screw. Hex Hd, Roil Thd No. 6-32 x 3/8
‘Cover. Top

*Screw. Phl Pan Hd, M5 Metric Thd x 1 1/8
*Bagse. Dress Panel

*Cover. Dress Panel

*Screw Asgsembly. Captive

ITEMS (Not Shown)

*Power Cord. AC (120V)
"Label. "VRI95-DA"
‘Label. "VR295-D3"
‘Label. "VR295-D4"
*Label. “Wearning”

- ¥4 -

A

DEC
PART NO.

VR285-DA
VR295-D3

VR295-D4

70-254823-01
70-25463-02
70-25463-03
70-25478-01
90-00081-09
70-26211-01
12-26950-01
74-34421-01
74-37200-01
70-25764-01

17-00806-15
38-29711-01
36-29711-02
38-29711-03
36-17905-16

ECO
CUT-IN
VR295

_00000

e

USED | REF
ON FIG
CODE | NO.
A
B
c
A 2
B 2
c 2
A
A
B
c
IPB-VR206

4




18

Figure 2. Chassis Assembly

dilg tla

PA=TS LiST

~_

XVR295-1P-02

1PB-VR295




ECO
CUT-IN

DESCRIPTION 70-2848)

00000

CHASSIS ABSEMBLY (Domestic/USA) {120V) 70-254A3-01
CHASSIS AGSEMBLY (Northern Heimie.) (2406V) |70-28483-02
CHASSIS ASSEMBLY (Snutherr Hemis.) (240V) | 70-25483-03

1 "BASE BAND BOWL ASSEMBLY 70-24029-02 5
2 *Chagsls 70-25471-01
3 "BEZEL ASSEMBLY, FRONT 70-25469-01 AB 3
*BEZEL ASSEMIBLY. FRONT 70-25469-02 c 3
4 *Screw. Coptive M3 Metric Threed x 1 1/8 12-26949-01
5 *Nut 90-10754-01
8 *PANEL ASSEMBLY. REAR 70-25474-01 4
7 ‘Moduie. Deflection 54-17320-01
8 ' °Moduls. LVPS H7257-A
2 *ENCLOSURE ASSEMBLY, VIDEO 70-25487-01 7
10 *Feostener. Module 12-21566-02
11 *Screw. Hex Hd. Roll Thd No. 6 x 3/8 90-000681-09
12 *Grommet. 5/8 12-30285-02
13 *Grommet. 3/8 12-30285-01
14 *Cable Assembly. Degauss/Power 70-25466-01
15 *Cable Asnembly, HVPS Deflection 70-25464-01
18 *Nut. Kep Mo. 10-32 90-06565-00
17 *Coil. Degaussing 16-30024-01
18 *CONTROL PANEL ASSEMBLY 70-25468-01 6

(TEMS (Not Shown)

*Clip. Cable 12-21249-04
i *Ciip. Cable 90-10860-01
‘Grommat. Caterpillar 12-25469-01

PR VR29S -8 - 1



(< BF -

XVR295-1P-03

Figure 3. Bezel Assembly. Front

27- IPB-VF295
’ dlifal tfall

PARTS LIST



3~ BEZEL ASEEMBLY, FRONT 70-25469-01
BEZEL ASBEMBLY, FRONT 70-25489-02
1 *Bezel. Front 74-32321-02
2 *CRTY, 19" Color w/Yoke 30-28504-01
*CRT, 19" Color w/Yoke 30-28504-02
3 *Cable Assembly, LED 70-25475-01
4 *Nut, Leveler No. 6-19 80-10755-01
5 *Washer, Spring 12-29284-01
6 *Nut, Hex No. 8-19 12-29364-02
7 *Screw, Phl Pan Hd No. 6-19 x 3/8 90-09800-08
LOGO (Not Shown)
*Logo. "Digital” 74-27257-01
ﬁ
IPB-VR205 8-




XVR295-1P-04

Figure 4. Panel Assernbly. Rear

9. dlilglit{al] IPB-VA205

PARTS LIST



ECO

CUT-IN

70-28474

4- PANEL ASSEMBLY, REAR 70-25474-01 2

1 *Panel. Rear 74-36279-01
2 *Power Supply Assambly, HVPS 30-26505-01
3 *Line Fllter/Wire Assembly 70-25482-01
4 *Nut, Kep 10-32 90-08365-00
5 *Screw, Sems Hex Hd No. 6-32 x 1/4 90-00061-07

IPB-VR295 - 10 - 1



o

=

N
NN

J

- EINN N/
/ / ayV/

XVR295-05

Figure 5. Base Band Bow! Assembly

IPB-VR295

ol 2l

- il -



A ECO
DEC CUT-IN

70-24021

BASE BAND BOWL ASSEMBLY 70-24021-02
1 *Base Assembly 74-34324-01
2 *Bracket 74-34238-01
3 *Screw, Self Tapping Phi Hd No. 6-19 x 3/8 90-09800-08
4 *Brake 74-32332-01
5 *Lever 74-32334-01
6 *Knob 74-32335-01
7 *Band/Bowl Agsembly 70-24025-02
8 *Acdjuster 74-32329-01
9 *Nut, M30 x 1.8 90-10756-01

N WSS W S —

IPB-VR295 -12 - 1

et

(~



|

Vo

j

I

N

/!

XVR295-IP-08

Figure 6. Control Panel Assembly

- 13 -

dlilglilt]all IPB-VR295

PARTS _ &7

\\/”



ECO

ITEMS (Not Shown)

*Label, “ID" 90-09255-00
*Bracket Assembly, Control Pane! 70-2668686-00

CUT-IN
DESCRIPTION 70-26468
CONTROL PANEL ASSEMBLY 70-25468-01
1 *Panel, Control 74-38840-01
2 *Switch, Rocker On/OH 12-235/9-03
3 *Switch, Push Degauss 12-21825-03
4 *Thumbwhee! 74-296851-01
5 *Cable Assembly, Degauss/Bright/Contrast 70-28485-01
6 | *Screw, Self Tap, Phl Pan Hd No. 4 x 5/18 90-09800-19

“m

IPR-VR295 - 14 -

14




XVR2905-1P-07

Figure 7. Enclosure Assembly, Video

- 15 - Bnﬂungu iPB-VR288
PARTS [igY 1 5’
N

P



A ECO

DEC CUT-IN
DESCRIPTION 70-25487

ENCLOSURE ASSEMBLY, VIDEO 70-25487-01
1 *Casting. Video Board 74-368281-01
2 *Modula, Video 54-17333-01
k| *Spring. Compression 12-19914-00
4 *Screw, Captive No. 6-32 x 1 1/4 12-24468-01
5 *Pad, Thermel Conductive 12-28171-01
8 *Screw, Phl Pan Hd No. 4-40 x 1/4 90-08301-01
4 *Washer, Shoulder 90-10057-01
8 *Screw. Phl Pan Hd No. 4-40 X §/8 90-00049-55
9 | *Plug, Buiton (See Note) 90-00017-01

NOTE: Item 8 Part of Chassis Assembly,
(Figure 2). Shown Here For Clarity.

IPB-VR295 - 16 - 1

[y



PART NUMBER/DESCRIPTION SORT

v



BA214 CHASSIS ASSEMBLY SORT BY DEC PART NUMBER

PART NO. DESCRIPTION FIG. ITEM
NOQ.

12-19914-00 Spring. Compression 7 3
12-21249-04 Clip. Cable 2 Not Shown
12-21566-02 Fastener. Module 2 10
12-21825-0} Switch. Push Degauss 6 3
12-23579-0) Switch, Rocker 6 2
12-25469-01 Grommet. Caterpillar 2 Not Shown
12-26949-01 Screw. Captive M5 Metric Thread x 1 1/8 2 4
12-26950-01 Screw, Phl Pan Hd. M5 Metric Thd x | 1/8 | 5
12-29171-01 Pad. Thermal Conductive 7 5
12-29264-01 Washer, Spring 3 5
12-29364-02 Nut. Hex No. 6-19 3 6
12-29468-01 Screw. Captive No. 6-32 x 1 /4 7 4
12-30185-01 Grommet. 3/8 2 13}
12-30285-02 Grommet. §/8 2 12
16-30024-01 Coil. Degaussin 2 V7
17-00606-15 Power Cord. AC (120V) 1 Not Shown
30-28504-01 CRT. 19" Color w/Yoke 3 2
30-28504-02 CRT. 19" Color w/Yoke 3 2
30-285%05-01 Power Supply Assembls 4 2
36-17905-16 Label. “Warning" 1 Not Shown
36-29711-01 Label. “VR295-DA" 1 Not Shown
}6-29711-02 Label. “VR295-D3}" 1 Not Shown
36-2971i-013 Label. “VR2%5-D4" 1 Not Shown
§4-17320-01 Moduie, Deflection 2 7
§4-17333-01 Module. Video 7 2
70-24021-02 BASE BAND BOWL ASSEMBLY 2 1
70-24021-02 BASE BAND BOWL ASSEMBLY 5 N/A
70-24025-02 Band/Bowl Assembly [ 7
70-28462-01 Line Filter/Wire Assembly 4 3
70-25463-01 CHASSIS ASSEMBLY (Domestic/USA) (120V) 2 N/A
70-25463-01 CHASSIS ASSEMBLY (Domestic/USAr (120V) 1 1
70-25463-02 CHASSIS ASSEMBLY (Northern Hemis.) (240V) 1 1
70-25463-02 CHASSIS ASSEMBLY (Northern Hemis.) (240V) 2 N/A
70-25463-03 CHASSIS ASSEMBLY (Southern Hz2mis.) (240V) 2 N/A
70-25463-03 CHASSIS ASSEMBLY (Southern Hemis.) (240V) 1 1
T0-25464-01 Cable Assembly. HVPS Dreflection 2 15
70-25465-01 Cable Assembly, Degauss/Bright/Contrast 6 5
10-25466-01 Cable Assembly. Degauss/Power 2 14
70-25467-01 ENCLOSURE ASSEMBLY. VIDEO 7 N/A
70-25467-01 ENCLOSURE ASSEMELY. VIDEO 2 9
70-25468-01 CONTROL PANEL ASSEMBLY 2 18
70-25468-01 CONTROL PANEL ASSEMBLY 6 N/A
70-25469-01 BEZEL ASSEMBLY. FRONT 3 N/A
70-25469-01 BEZEL ASSEMBLY. FRONT 2 ]
70-258469-02 BEZEL ASSEMBLY. FRONT 2 R}
70-28469-62 BEZEL ASSEMBLY. FRONT 3 N/A
T70-25471-01 Chassis 2 2

| A-1 IPB-VR208

[

P~



BAl14 CHASSIS ASSEMBLY SORT BY DEC PART NUMBER

PART NO. DESCRIPTION
NO.

70-25474-01 PANEL ASSEMBLY. REAR 2
70-25474-01 PANEL ASSEMBLY. REAR 4
70-28475-01 Cable Assembly. LED 3
70-25476-01 Enclosure Assembly. Rear 1
70-28764-01 Screw Assembly, Captive 1
70-26211-01 Cover. Top 1
70-26666-00 Bracket Assembly. Control Panel 6 Not Shown
74-27257-01 Logo. "Digital” 3 Not Shown
74-29651-01 Thumbwheel 6 4
74-32321-02 Bezel. Front R 1
74-32329-01 Adjuster 5 8
74-32332-01 Brake 5 4
74-32334-01 Lever 5 ]
74-32335-01 Knob 5 6
T4-34238-01 Bracket 5 2
74-34324-03 B.:se Assembly 5 1
74-34421-01 Base. Dress Panel i 6
74-16279-01 Panel. Rear 4 1
74-36281-01 Casting. Video Board 7 |
74-36640-01 Panel, Control 6 i
74-37200-01 Cover. Dress Panel 1 7
90-09017-01 Plug. Button 7 9
90-00049-55 Screw. Phl Pan Hd No. 4-40 X 5/8 7 8
90-00061-07 Screw. Sems Hex Hd No. 6-32 x 1/4 4 ]
90-00061-09 Screw. Hex Hd. Roll Thd No. 6 x 3/8 2 1
90-00061-09 Screw. Hex Hd. Roll Thd No. 6-32 x 3/8 | 3
90-06565-00 Nut, Kep No. 10-32 4 4
90-06565-00 Nut. Kep No. 10-32 2 16
920-09301-01 Screw. Phl Pan Hd No. 4-40 x 14 7 6
90-0%255-00 Labet. "ID" 6 N
90-09800-06 Screw. Phi Pan Hd No. 6-19 x )}/8 3 7
90-09800-46 Screw. Self-Tapping Phl Hd No. 6 x /8 5 3
90-062800-19 Screw. Seif-Tap. Phl Pan Hd No. 4 x §/16 6 6
90-14087-01 Washer., Shoulder 7 7
90-107¢4-01 Nut 2 5
90-10755-01 Nut, Leveier No. 6-19 3 4
80-10756-01 Nut, M2 x L.§ 5 9
90-10860-01 Clip. Cable 2 N

IPB-VR2956 A-2



VR295 COLOR MONITOR SORTED BY DEC "ART DESCRIPTION

FI1G.

DECRIPTION DEC PART NO. NO. ITEM
Adjuster 74-32329-01 5 8
Band/Bowl Assembly 70-24025-02 5 7
Base Assembly 74-34324-0) 5 1
BASE BAND BOWL ASSEMBLY 70-24021-02 5 N/A
BASE BAND BOWL ASSEMBLY 70-24021-02 2 1
Base. Dress Panel 74-34421-01 1 6
BEZEL ASSEMBLY, FRONT 70-25469-01 2 3
BEZEL ASSEMBLY. FRONT 70-25469-02 2 k]
BEZEL ASSEMBLY. FRONT 70-25469-02 ] N/A
BEZEL ASSEMBLY. FRONT 70-258469-01 k] N/A
Bezel. Front 74-32321-02 3 1
Bracket 74-34238-01 5 2
Bracket Asseinbly. Control Panel 70-26666-00 6 Not Shown
Brake 74-32332-01 5 4
Cable Assembly. Degauss/Bright/Contrast 70-25465-01 6
Cable Assembly. Degauss/Power 70-25466-01 2 14
Cable Assembly, HVPS Deflection 70-25464-01 2 15
Cable Assemblv. LED 70-25475-G1 R R
Casting. Video Board 74-36281-01 7 1
Chassis 70-25471-01 2 2
CHASSIS ASSEMBLY (Domestic/USA) (120V) 70-25463-01 1 1
(CHASSIS ASSEMBLY (Domestic/USA) (120V) 70-25463-01 2 N/A
CHASSIS ASSEMBLY (Southern Hemis.) (240V) 70-25463-03 ! 1
CHASSIS ASSEMBLY (Northern Hemis.) (240V) 70-25463-02 2 N/A
CHASSIS ASSEMBLY (Northern Hemis.) (240V) T70-25463-02 1 1
CHASSIS ASSEMBLY (Southern Hemis.) (240V) 70-25463-03 2 N/A
Clip. Cable 90-10860-01 2 Not Shown
Clip. Cable 12-21249-04 2 Not Shown
Coil. Degaussing 16-30024-01 2 17
CONTROL PANEL ASSEMBLY 70-25468-01 6 N/A
CONTROL PANEL ASSEMBLY 70-25468-01 2 18
Cover. Dress Panel 74-37200-01 1 7
Cover, Top 70-26211-01 1 4
CRT. 19" Color w/Yoke 30-28504-01 3 2
CRT. 19" Color w/Yoke 30-28504-02 3 2
Enclosure Assembly, Rear 70-25476-01 | 2
ENCLOSURE ASSEMBLY, VIDEO 70-25467-01 7 N/A
ENCLOSURE ASSEMBLY, VIDEO 70-25467-01 2 9
Fastoner. Module 12-21566-02 2 10
Grommet, }/8 12-30285-01 2 13
Grommet. 5/8 12-30285-02 2 12
Grommet. Caterpillar 12-25469-01 2 Not Shown
Knob 74-32335-01 5

1 B-1 IPB-VR268

20



VR2$3 COLOR MONITOR SORTED BY DEC PART DESCRIPTION

FIG.

DECRIPTION DEC PART NO. NO. _yiEM ___
Label. "ID” 90-09255-00 6 Not Shown
Label. "VR295-D}" 36-29711-02 1 Not Shown
Label, “VR295-D4" 36-29711-03 1 Not Shown
Label. "VR295-DA" 36-29711-01 | Not Shown
Labe!. “Warning” 3J6-17905-16 1 Not Shown
Lever 74-32334-01 5 s

Line Filter/Wire Assembly 70~25462-01 4 3

Logo. “Digital” 74-27257-01 3 Not Shown
Model VR295-D) (Northern Hemisphere) (240V) VR195-D3 | N/A
Model VR295-D4d (Southern Hemisphere! (240V) VR295-D4 1 N/A
Model VR295-DA (Domestic/USA) (120V) VR295-DA 1 NA
Module. Deflection 54-17320-01 2 7

Module. LVPS H72587-A ) 8

Module. Video 5§4-17333-01 7 b}

Nut 90-10754-01 1 5

Nut. Hex No. 6-19 12-29364-02 R} 6

Nut. Kep No. 10-32 90-36565-00 1 16

Nut. Kep No. 10-32 90-06565-00 4 4

Nut, Leveler No. 6-19 90-10755-01 3 4

Nut. M@ x 1.5 90-10756-01 5 9

Pad. Thermal Conductive 12-29171-01 7 3

PANEL ASSEMBLY. REAR 70-258474-01 2 6

PANEL ASSEMBLY. REAR 70-25474-01 4 NA
Panel. Control 74-36640-01 6 |

Panel. Rear 74-36279-01 4 1

Plug. Button 90-00017-01 7 9

Power Cord, AC (120V) 17-00606-15 1 Not Shown
Power Supply Assembly 30-28505-01 4 .

Screw Assembly. Captive 70-25764-01 ! §

Screw, Captive M5 Metric Thread x 1 1/8 12-26949-01 1 4

Screw. Captive No. 6-32 x 1 1/4 12-29468-01 7 4

Screw. Hex Hd. Reli Thd No. 6 x 3/8 90-00061-09 2 1

Screw. Hex Hd. Roll Thd No. 6-32 x 3}/8 90-00061-09 ! 3

Screw. Phl Pan Hd No. 4-40 x 1/4 90-98301-01 7 6

Screw. Phl Pan Hd No. 4-40 X §/S 90-00049-558 7 8

Screw, Phi Pan Hd No. 6-19 x 3/8 90-09800-06 3 1

Screw, Phl Fan Hd, M8 Meiric Thd x 1 1/8 12-26950-01 i L1

Screw, Self-Tap. Pkl Pan Hd No. 4 x 5/16 90-09800-19 6 6

Screw, Self-Tapping Pki Hd No. 4 x 3/8 90-09800-06 5 3

Screw. Sems Hex Hd No. 6-32 x 1/4 90-00061-07 4 5

Spring. Compression 12-19914-00 T J

Switch. Push Degauss 12-21825-03 6 ]

Switch. Rocker 12-23579-03 6 1
Thumbwheel 74-29651-01 6 4

Washer. Shoulder 90-10057-01 7 1

Washer, Spring 12-29264-Gi 3 5

IPB-VR208 B-2



